

**Report Number : DELT20018560-REV1**



**TEST REPORT**

NUMBER : DELT20018560-REV1

DATE : 27-Feb-2020

APPLICANT : **Shakti Overseas**  
2762, 1st Floor, Qutab Road, Sadar Bazar,  
Delhi, Delhi, 110006, India  
ATTN : **Nitin Sachdeva**

**THIS IS TO SUPERSEDE REPORT  
NO. DELT20018560  
DATED 24-Feb-2020**

Sample Description : Two pieces of submitted hook & eyes panel sample.

Applicant Provided Care Instructions :



Date Received/date Test Started : 19 Feb 2020  
Date Confirmation Received : 24 Feb 2020  
Buyer : NOT PROVIDED  
Country of Origin : India  
P.O.No : -  
Fiber Content : -  
Style : -  
Color : Black  
Manufacturer's Name : Shakti Overseas  
Article No :  
ULR No : -

---

**TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE  
REFER TO ENCLOSED PAGE(S)**

---

AUTHORIZED BY  
FOR Intertek India Private Limited [Gurgaon]

SANJAY KUMAR  
DY.LAB MANAGER

**TEST REPORT****NUMBER : DELT20018560-REV1****DATE : 27-Feb-2020****CONCLUSION :**

Appearance After 5 Wash Garment-(40°C)

M

**NOTE :**

M = MEETS REQUIREMENT,

\* = REQUIREMENT NOT PROVIDED,

# = EXEMPTED,

SC = SEE COMMENT

## = NOT PERFORMED

NR = NOT REQUESTED

C=CONFIRM LABEL

F = FAILS TO MEET REQUIREMENT

NA = NOT APPLICABLE

NC = NO COMMENT,

\*\* = REFER RESULT

MA = MARGINAL ACCEPTANCE

D = DATA ONLY

**REMARKS :**

TEST METHOD PROVIDED BY APPLICANT.

The report number DELT20018560 dated 24/2/2020 has been revised to change applicant name and manufacturer name as per applicant request.

**TEST REPORT**

NUMBER : DELT20018560-REV1

DATE : 27-Feb-2020

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

**1. Appearance After 5 Wash Garment-(40°C)**

IHTM, WASCATOR WASHING MACHINE FRONT LOADING HORIZONTAL ROTATING DRUM TYPE TEST NO. 4N 40°C  
2 KG LOAD TYPE REFERENCE DETERGENT 3 SOLUTION FOLLOWED BY TUMBLE DRY LOW WITH COOL IRONING.  
After 5Th Wash

		<u>Requirement</u>
Colour Change	Hook: 4	Satisfactory
OBSERVATION :		
.	Slight colour chnage of Hook was observed.	
.	No detachment, breakage of Hook was observed.	
.	.The general appearance of washed sample was satisfactory.	

---

**## END OF THE TEST REPORT ##**

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.*

<http://www.intertek.com/terms>.